
* Corresponding author.

1944-3994/1944-3986 © 2017 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2017.0266

60 (2017) 11–38
January

Reverse osmosis desalination system and algal blooms 
Part III: SWRO  pretreatment

Hassan K. Abdulrahima, Abdulsattar M. Al-Rasheedb, Ashraf S. Hassana,  
Abdel-Nasser A. Mabrouka, Basem Shomara,*, Mohamed A. Darwisha

aQatar Environment and Energy Research Institute, HBKU, Qatar Foundation, P.O. Box 5825, Doha, Qatar, Tel. +974 4454 2892; 
email: bshomar@qf.org.qa (B. Shomar), habdelrehem@qf.org.qa (H.K. Abdulrahim), ahassan@qf.org.qa (A.S. Hassan),  
aaboukhlewa@qf.org.qa (A.-N.A. Mabrouk), darwish738@gmail.com (M.A. Darwish) 
[...]
≥30 and <50 >5 ≥4 Sedimentation or DAF plus single stage dual-media filters 
plus cartridge filters, or sedimentation or DAF plus MF/UF are 
recommended.

Severe algal blooms and/
or high oil spill potential

≥50 >5 ≥4 High-rate sedimentation or DAF plus two-stage dual-media 
filters plus cartridge filters, or high-rate sedimentation or DAF 
plus MF/UF are recommended.



23H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–38

the cartridge filters and SWRO membranes. Voutchkov [10] 
reported that, if TOC in seawater is reduced to 0.5 mg/L or less, 
then biofouling is unlikely, but TOC levels above 2 mg/L, bio-
fouling is likely. Good coagulation would decrease the TOC 
to 1–2 mg/L, and then GMF is needed. Coagulation allows 
the granular filtration process to also remove finer particulate 
debris and micro-plankton from the source water. Properly 
operating filters can remove particles as small as 0.5 µm.

Tabatabai [26] showed that coagulation followed by sed-
imentation was effective in lowering biopolymers concentra-
tion and fouling potential by up to 70% and 80%, respectively. 
AOM comprises IOM formed due to autolysis consisting of 
proteins, nucleic acids, lipids and small molecules as well as 
EOM formed via metabolic excretion and composed mainly 
of polysaccharides. The biopolymer is part of the AOM of 

high molecular size, while low MW fractions (<1 kDa) are 
further sub-classified into humic-like substances, building 
blocks, acids and neutrals [26].

Coagulation followed by sedimentation was also effec-
tive in removing more than 80% of TEP for a coagulant dose 
of more than 5 mg Fe(III)/L [27]. Again, TEP was a signif-
icant fraction of the exo-polysaccharides, and was charac-
terized by being highly surface active and sticky and was 
found to play an important role in the aggregation dynam-
ics of algae during bloom events. The TEP can therefore 
adhere strongly to the surfaces of filtration systems and 
provides substantial resistance to filtrate flow during filtra-
tion. Table 5 shows that coagulation is only effective (with 
99% removal efficiency) if combined with DAF for seawater 
loaded with algal culture.

Fig. 9. Chemical conditioning in SWRO desalting plant [13].

Table 5 
Reported removal efficiencies of algae for various treatment processes [26]

Treatment Source water Remarks Removal (%)
GMF E. Mediterranean Sea Rapid sand filter (no coag.) 76 ± 13

E. Mediterranean Sea Coag. + mixed bed filter 90 ± 8
E. Mediterranean Sea Coag. [1 mg Fe2(SO4)3] + RSF 79 ± 8
W. Mediterranean Sea Press. GMF (anthracite-sand) 74
Algae-spiked seawater Dual media filter (no coag.) 48–90

DAF Algal culture Coag. = 0.7–3 mg Al/L 98
MF Algal culture No coagulation >99
UF W. Mediterranean Sea PVDF; pore size = 0.02 µm 99

Note: Removal efficiency calculated based on chlorophyll-a concentration or cell count.



H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–3824

Dual coagulants (low MW high charge-density cationic 
polymer and ferric coagulant) are usually used for SW in 
which NOM from algae or humic substances exists. The 
 cationic polymer provides positive charge to satisfy par-
tially the negative charge associated with particles and more 
importantly the dissolved NOM. The high charge-density 
cationic polymers can satisfy some of the negative charge 
associated with aquatic humic matter and algae thus reduc-
ing metal coagulant dosages. Their use in SW coagulation to 
complement ferric coagulation can be advantageous, espe-
cially because pH of SW is fairly high, limiting the fraction 
of positively charged Fe species available for charge neu-
tralization [27].

Sometimes, coagulation by ferric chloride (FeCl3) is not 
enough to create large and stable enough flocs, due to short resi-
dence times (typically a few minutes) as in SWRO pretreatment. 
Thus, coagulation is usually followed by flocculation to pro-
mote aggregation of the destabilized (coagulated) particles 
and as an aid to sedimentation and filtration. Flocculation is 
the bridging of particles by a polymer chain, causing them 
to form flocs or larger aggregates. Aggregation of coagulated 
particles into bigger and more robust flocs can be achieved by 
either extending the contact time while lowering the turbu-
lence, or adding organic polymers.

The added organic polymers as flocculants can be of cat-
ionic, anionic and non-ionic types. Cationic polymers, such 
as poly-diallyldimethyl ammonium chloride (poly-DAD-
MAC), have positively charged side groups and mostly serve 
as secondary coagulants following iron coagulant and act to 
further neutralize the colloids’ negative charge. Anionic and 
non-ionic polymers (such as polymerized and copolymerized 
acrylamides) act as flocculants aids. By means of adsorption 
and inter-particle bridging, they create large stable flocs, as 
shown in Fig. 10 [6].

These flocs either float (flotation) or sink (sedimentation), 
depending on the relative density of the solute and the iden-
tity of the contaminant, making them easier to remove from 
the system. The large heavy flocs settle at the bottom of the 
clarifier and form a sludge layer that can be easily collected 
and removed.

The two types of flocculation are as follows: (1) 
micro-flocculation (or perikinetic flocculation), in which par-
ticle aggregation is brought about by the random thermal 
motion of fluid molecules known as Brownian motion; and 
(2) macro-flocculation (or orthokinetic flocculation), in which 
particle aggregation is brought about by inducing velocity 
gradients and mixing in the fluid containing the particles to 
be flocculated [28].

Coagulation and flocculation improves SW quality both 
in conventional GMF, MF and UF of SWRO, as well as in 
reducing MF/UF fouling. Prihasto et al. [29] reported, from 
work of others, that:

a. The use of potassium polymer ferrate (VI) as a coagulant 
and pre-oxidant can give excellent removal of algae and 
microbial, which can reach more than 98%.

b. The adsorption of humic acid by powdered, activated 
carbon (PAC) can be significantly greater in saline water 
compared with freshwater. The addition of the PAC prior 
to the coagulant was found to give the greatest removal 
of humic acid.

c. Coagulant residuals from the pretreatment process may 
negatively affect RO membrane performance using either 
aluminum sulfate (alum) or ferric chloride coagulants 
and chloramines. The use of alum showed rapid deterio-
ration in specific flux (up to 60% over 100 h of operation), 
and also progressive reductions in salt rejection.

5.2.2. Sedimentation

After coagulation and flocculation, the effluent SW is 
directed to the sedimentation tank. Within sedimentation, 
the suspended solids particles in feed SW are removed by 
gravity through moving the water to a settling tank at very 
low velocity. The settling tanks are called clarifiers, and 
built with mechanical means for continuous removal of 
solids being deposited by sedimentation. As pointed out 
by Voutchkov [10], sedimentation tanks are to be designed 
to produce water of turbidity less than 2.0 NTU and a mea-
surable SDI15 below 6 by using both coagulant (most fre-
quently iron salts) and flocculants (polymer) for the feed 
systems. The water flowing with low velocity in the set-
tling tanks allows floc to settle to the bottom, and this tank 
should be close to flocculation tank to avoid floc break up. 
After the clarifier, water is directed to the filtration pro-
cess, see Fig. 11(a). Typical sedimentation tanks have four 
zones: inlet zone, settling zone, sludge zone and outlet 
zone, see Fig. 11(b).

The inlet zone distributes the incoming water and 
controls its velocity as it enters the basin; and prevents 

Fig. 10. Coagulation and flocculation of colloids with Fe(III) and 
an organic polymer [6].



25H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–38

turbulence of the water. In the settling zone, as water 
velocity is greatly reduced, the bulk of settling occurs. The 
settling zone requires a slow rate and even flow of water. 
The performance of sedimentation tanks is a function of set-
tling velocity, flow through the tank and the surface area 
of tank, but not on the retention time or the depth of the 
tank. Typical retention times for sedimentation vary from 
1.5 to 4 h and basin depths vary from 3 to 4.5 m. The parti-
cles settled at the sedimentation basin’s bottom form a layer 
of sludge on the floor of the tank, which must be removed 
and treated. The amount of sludge generated is significant, 
often 3% to 5% of the total volume of water to be treated. A 
typical horizontal sedimentation tank configuration is the 
Lamella type tanks, as shown in Fig. 12, which is followed 
by single stage granular media filter that issued in 40,000 
m3/d (10.6 MGD) SWRO desalination plant with 43% recov-
ery ratio [10].

5.2.3. Dissolved air flotation

The DAF tank, Fig. 13, has a front (contact) zone separated 
by a baffle from a separation zone. The contact zone receives 
the flocculated SW and air bubbles, forming floc-bubbles 
aggregate (called float) that flow vertically and provides 
opportunity for collisions and attachment among floc parti-
cles and air bubbles. Air bubbles are aggregated with floc. 
The water carrying the suspension of floc-bubble aggregates, 
along with free bubbles and unattached floc particles, flows 
vertically to enter the separation zone. The size of the air bub-
bles is directly related to the predominant size of algae cells 
in SW, which can be determined by the completion of algae 
profiles during AB and non-AB conditions. 

The bubble-floc aggregates (called the float) rise to the 
surface of the tank, producing sludge that is skimmed from 
there. Clarified water is withdrawn from the bottom of the 
tank, where part of it is recycled (Qr). Air is introduced 
within a pressurized recycle water stream and is separated as 
small bubbles by passing the recycled water through nozzles 
in the tank that lower its pressure. The recycle flow has a typ-
ical 10% times Qr, and the micro-bubbles have typical sizes 
between 10 and 100 µm. The DAF is particularly good in 
removing algae from SW, after coagulation by ferric chloride 
and flocculation by cationic poly-electrolytes. It also removes 
the precipitates caused by coagulants and flocculants.

The DAF process is increasingly applied in SWRO pre-
treatment process to remove low-density particles that can 
float, e.g., algae cells, oil and grease contained in seawater. 
It is usually followed by conventional GMF or low pressure 
membranes filtration, i.e., MF and UF. The DAF removes the 
particles naturally present in the feed SW, particles produced 
by processes prior to the DAF, or those from oxidation pro-
cesses [31]. The DAF technology can produce effluent tur-
bidity of <0.5 NTU. Haarhoff and Edzwald [32] modeled the 
DAF processes, and compared its performance with seawa-
ter and freshwater. Fig. 14 shows a schematic diagram of a 

Fig. 11(a). Classical coagulation sedimentation filtration (CSF) 
pretreatment system [30].

Fig. 12. Lamella sedimentation tanks [10].

Fig. 11(b). Sedimentation tanks of horizontal and circular 
shapes [30].



H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–3826

pilot plant used to compare the effect of using DAF upstream 
GMF or UF systems [33]. One of the most significant features 
of the DAF is the low surface loading rate (about one tenth, 
compared with the conventional sedimentation), and thus 
low foot print. Sludges formed by DAF processes are also of 
high density.

The DAF may not be suitable for treatment of SW sources 
of high turbidity (beyond 50 NTU). The SW turbidity during 
most ABs does not exceed 50 NTU, and thus the DAF can 
handle practically any AB condition. The problems with the 
DAF, compared with conventional sedimentation, include 
the added equipment to provide saturated air, partial recir-
culation of treated water, and higher consumed energy. 
Commercial DAF units were primarily designed for fresh 
and wastewater applications, and new designs were devel-
oped for SW having smaller plankton with smaller bubble 
sizes, increased air pressure of saturated air to account for 
SW high density and viscosity compared with freshwa-
ter. In addition, low-charge particles require longer contact 
time and better mixing in the coagulation and flocculation 

chambers, in order to form large enough flocs for effective 
removal in the flotation zone of the DAF [10]. An example 
of the DAF clarifier design was given [10], for 40,000 m3/d 
SWRO desalting plant having 43% recovery ratio and DAF 
clarifiers is combined with GMF. The maximum algal count 
in the source water is 60,000 cells/mL, and the hydrocarbon 
levels can reach 0.5–1 mg/L. The pretreatment system was 
designed to operate with addition of coagulants and floccu-
lants and adjustment of pH of the source water flow.

Examples of DAF followed by GMF applied in large 
SWRO pretreatment plants are [10]:

• Al Dur SWRO plant (Bahrain) of 240,000 m3/d (63 MGD) 
permeate capacity, with DAF loading of 25–30 m/h, fol-
lowed by horizontal pressure filters of filtration rate of 
18–24 m/h filter loading rate, and using an open intake of 
shallow water in an area prone to ABs.

• Barcelona SWRO plant (Spain) of 200,000 m3/d (53 MGD) 
permeate capacity, with DAF loading 25–30 m/h followed 
by 20 dual media gravity filters of 8–10 m/h filter loading 
rate and 20 horizontal pressure filters of 15–20 m/h filter 
loading rate, and using deep off-shore open intake.

• Fujairah II SWRO plant (UAE) of 140,000 m3/d (37 MGD) 
permeate capacity, with DAF loading of 15–20 m/h fol-
lowed with 16 single-stage dual-media pressure filters of 
37–49 m/h filter loading, and using open intake of shal-
low water.

• El Coloso SWRO plant (Chile) of 45,400 m3/d (12 MGD) 
permeate capacity, with DAF loading 22–33 m/h and 
followed by 13 two-stage dual-media horizontal pres-
sure filters of 25 m/h filtration rate, and using a deep 
off-shore open intake in an industrial port with frequent 
red tides.

Fig. 13. Clarification by dissolved air flotation [13].

Fig. 14. Schematic representation of the pilot plant [33].



27H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–38

DAF also was installed upstream low pressure UF 
membranes in Shuwaikh (Kuwait) SWRO plant, as shown 
in Fig. 15 [34]. The use of DAF became a common practice 
in areas where AB occurs. The DAF subsystems performed 
well, as shown in Fig. 16, which compared the SW turbidity 
at the intake and DAF effluent.

When the feed SW contains a measurable amount of 
algae species, which is greatly increased during red tides, 
some algae species cells are easily fragmented under pres-
sures as low as 0.3–0.6 bar. When these cells are broken, they 
release cytoplasm into the source water that has a very high 
content of easily biodegradable polysaccharides. When the 
amount of polysaccharides released by the broken algae cells 
exceeds a certain level in the filtered water, it typically trig-
gers accelerated biofouling on the RO membranes. Therefore, 
it is preferable to gently remove algae cells and prevent their 
breakage. Another solution is to include a layer of granular 
activated carbon (GAC) on the top of granular media filter 
that followed the DAF to remove some of the polysaccharides 
and other organics from the water [10]. Operating pressures 
required for GMF processes are often higher than the thresh-
old at which algal cells break, and thus may cause accelerated 
biofouling when the filtered water has very high algae con-
tent, usually during ABs in summer. In this case, a coagulant 
of 1–2 mg Fe(III)/L or higher is required to keep this process 
effective. In addition, coagulants might be required upstream 
of the GMF to ensure an acceptable SDI in the effluent.

The DAF proved to be more robust than sedimentation 
[...]
and/or second pass media filtration are used. When SW con-
tains high levels of organics (TOC is higher than 6 mg/L) 
and suspended solids (monthly average turbidity exceeds 
20 NTU), two-stage filtration systems are usually applied. 
The first filtration stage is mainly designed to remove coarse 
solids and organics in suspended form. The second-stage 
filters retain fine solids and silt, and remove a portion 
(20%–40%) of the soluble organics contained in the saline 
water by bio-filtration [10]. The use of sand of 0.8–1.2 mm 
grain size and anthracite of 2–3 mm grain size filter beds 

provides higher filtration rates, longer runs and require less 
backwash water, when compared with single media filtra-
tion. Anthracite/sand/garnet beds operate at normal rates of 
approximately 12 m/h and peak rates as high as 20 m/h with-
out loss of effluent quality. After the filtration process, the 
filter media is cyclic backwashed with water and air.

GMFs with water flowing by gravity are reinforced 
concrete open tanks of similar size operating in parallel, 
with minimum number of three tanks required to allow for 
one filter to be standby (e.g., for backwash or maintenance), 
while the capacity of the other two meets the demand. 
The size of each tank is limited to 100–150 m2 to avoid 
non-uniform backwash. Voutchkov [10] recommended a 
minimum number of four tanks, even for very small plant, 
and six to eight tanks for plants with a capacity of more than 
5,000 m3/d (1.3 MGD). For DP of more than 10,000 m3/d, the 
tanks are to be divided into two groups that can be operated 
independently and paired with one-half of the desalination 
plant RO trains.

Filtration tanks are filled with media of 1.8 and 3.0 m, 
and water is allowed to flow through them, Figs. 17(c) and 
17(d). The water head (pressure) over the filter bed provides 
the pressure needed to overcome the head loss in the media. 
Single-stage dual-media down-flow gravity filters are the 
predominant type of filtration pretreatment technology 
used in SWRO desalting plants with a capacity of more than 
40,000 m3/d. Typical examples of DP using gravity GMF 
filters are [10]:

• Ashkelon SWRO plant (Israel) of 330,000 m3/d (86 MGD) 
permeate capacity, using 40 single-stage dual-media gravity 
filters of average and maximum loading of 10/12 m/h.

• Sydney SWRO plant (Australia) of 250,000 m3/d (66 MGD) 
permeate capacity, using 240 single-stage dual-media 
gravity filters of average and maximum loading of 
8/12 m/h.

• Fujairah SWRO plant (UAE) of 170,000 m3/d (45 MGD) 
permeate capacity, using 14 single-stage dual-media 
gravity filters of average and maximum loading of 
8.5/9.5 m/h.

• Gold Coast SWRO plant (Australia) of 136,000 m3/d 
(36 MGD) permeate capacity, by using 18 single-stage 
dual-media gravity filters of average and maximum 
loading of 8/10 m/h.

• Tuas SWRO plant (Singapore) of 136,000 m3/d (36 MGD) 
permeate capacity, by using 20 single-stage dual-media 
gravity filters combined with DAF and has average and 
maximum loading of 6/10 m/h.

Voutchkov [10] gave an example of a gravity type GMF 
with down-flow dual media operating in large capacity 
SWRO plant as a guide line, and suggested that final design 
(media size, depth and configuration) should be based on 
pilot testing, with a tapered distribution channel to the con-
crete tanks as follows:

• Velocity in the distribution channel higher than 2 m/s at 
all times;

• Number of filter cells 8–18;
• Filter cell width 3–8 m, depth 4.5–7.5 m, length-to-width 

ratio 2:1–4:1 (typically 3:1);

Table 6 
Typical filter media characteristics [10]

Medium Typical effective 
grain size, mm

Specific density, 
tons/m3

Uniformity 
coefficient

Pumice 0.8–2.0 1.2 1.3–1.8
Anthracite 0.8–2.0 1.4–1.7 1.3–1.8
Silica sand 0.4–0.8 2.60–2.65 1.2–1.6
Garnet 0.2–0.6 3.5–4.3 1.5–1.8



H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–3830

• Individual filter cell area 25–100 m2;
• Maximum water depth above filter 2.5 m (should be equal 

to or slightly higher than filter bed head loss), which is 
usually 1.8–2.4 m;

• Filtration rate (at Desalination Plant Intake Design Flow) 
with all filters in service 8–10 m/h, and with two filters 
out of service 15 m/h;

• Filter Media:
 − Anthracite/pumice: top layer depth 0.8–1.8 m for deep 

bed filters; or 0.4–0.8 m for shallow bed filters used 
for water of low turbidity (less than 5 NTU) and low 
organics content (TOC less than 2 mg/L),

 − Anthracite/pumice: effective size is 0.8–2 mm (typically 
1.2 mm), UC 1.3–1.7 (preferably less than 1.4),

 − Anthracite bulk: specific gravity is 1.5–1.6 tons/m3, and 
density 0.8–0.85 tons/m3,

 − Sand bottom Layer: depth for deep bed filters 0.8–2 m 
(recommended), and for shallow bed filters 0.4–0.6 m, 
effective size 0.4–0.6 mm, UC less than 1.4, and spe-
cific gravity 2.65 tons/m3, and density 1.5–1.9 tons/m3.

• Air-water filter backwash system
 − Backwash rates: maximum 55 m/h and average 40–45 

m/ h, and duration (total air plus water) 15–30 min 
(includes filter cell draining and fill-up);

 − The pressure type GMFs with down water flowing 
has similar beds as the gravity GMF type, but they 
are contained in vertical, or horizontal steel pressure 
vessels, Figs. 18(a) and (b), respectively.

These pressure types GMF were used mainly in small 
and medium SWRO desalination plants, usually less than 
20,000 m3/d (5.3 MGD) although some large capacity plants 
use this type. Examples of large SWRO plants using pressure 
GMF are given by [10]:

• Al Dur SWRO plant (Bahrain) of 63 MGD,
• Barcelona SWRO plant (Spain) of 53 MGD,

• Perth I SWRO plant (Australia) of 38 MGD,
• Fujairah II SWRO plant (UAE) of 37 MGD,
• El Coloso SWRO plant (Chile) of 12 MGD.

The pressure type GMFs are prefabricated steel struc-
tures. When compared with gravity type, the pressure types 
have lower volumes and sizes (and smaller foot print) and 

Fig. 18(a). Vertical pressure granular media filters [13].

Fig. 18(b). Horizontal pressure granular media filters [13].



31H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–38

thus lower production costs per unit filtration capacity. This 
is clear from the fact that pressure type GMF have 25–45 
m/h surface loading, compared with that of gravity loading 
of 8–15 m/h. Moreover, it is easier to fill prefabricated ves-
sels with media filters layers in shorter times than building 
concrete tanks to contain the filer’s media. The gravity filters 
need to be covered in order to avoid sunlight that induces 
algal growth.

Concerning removal of algae species, the pressure-type 
GMF is operating at pressures higher than that which breaks 
the algae cells. Again, the breaking of algae cells releases 
cytoplasm into SW with high content of easily biodegradable 
polysaccharides, which can trigger accelerated membranes 
biofouling. This problem is solved by using DAF before the 
GMF and by using a GAC media layer (activated carbon 
layer-cap) on the surface of the filters to remove some of the 
polysaccharides and other organics in SW. This is usually 
occurred in the summer and during AB, and when the TOC 
in SW exceeds 2 mg/L.

Voutchkov [10] gave an example for pressure type GMF 
of single stage with down-flow dual media operating large 
capacity SWRO plant as follows:

• Number of filter vessels is 6–20, and each has diameter of 
1.2–6 m (typically 3 m), length of 2.5–15 m (typically 6 m), 
and depth of filter bed 0.6–0.9 m;

• Filtration rate (at desalination plant intake design flow);
 − All filters in service: 12–25 m/h, and
 − Two filters out of service: 30 m/h,
 − For two stage media filtration, the first, coarse media 

stage using single or dual media down flow, air-water 
backwash; filtration rate is 15–25 m/h when all filters 
are operated and 30 m/h when two filters are out of 
service.

• Head loss across the filter vessel;
 − Total head loss across the filter media 15–30 m (average 

20 m), and net head loss available for filtration 7.5–15 m, 
and average filter cell run length 24–48 h.

• Anthracite or sand filter media;
 − Anthracite layer depth is 0.4–1 m, effective size is 1–2 

mm (typically 1.5 mm), and UC is less than 1.5. Sand 
layer depth is 0.4–1 m, effective size is 0.4–0.6 mm, 
and UC is less than 1.5.

• Air–water filter backwash system;
 − Backwash rate: maximum 60 m/h, and average 45–55 

m/h, and duration (total air plus water) 20–30 min 
(includes filter cell draining and fill-up).

It is clear that, before GMF, the feed SW should go 
through some processes such as sand removal, sedimenta-
tion and DAF. It is noticed here that the 200 m3/d Barcelona 
SWRO Plant (Spain) uses both pressure and gravity GMF 
preceded by DAF, as shown in Fig. 18(c).

Voutchkov [10] reported low TOC removal rate (15%–
20%) when the media filter layer depth is 1.0–1.4 m. The 
removal rate can reach 25% if the filter media layer is 
increased up to 2 m. The TOC removal rate can be increased 
to 40%–50% if a carbon cap is installed on the top of the 
media filter. Concerning the removal of algae, most of algae 
species larger than 100 µm are retained by the top anthra-
cite layer. Micro- and pico algae are not well removed by 
conventional sand media of sizes 0.4–0.6 mm; hence, a third 
layer of finer filter medium is to be installed. In general, 
algae removal can typically vary between 20% and 90% 
depending on the media size. The effluent quality of GMF 
can be highly changed over time, with reported removal 
efficiencies of 48%–90% for algae and 17%–47% for biopoly-
mer (algal-released organic macromolecules) [10]. Dixon 
et al. [25] reported that GMF can have up to 90% algae cells 
removal efficiency when optimized. Biopolymer removal 
may be up to 47%. Concerning bacteria and viruses, GMF 
typically removes 99% of pathogens. Removal of marine 
bacteria may occur at a lower rate because these organ-
isms are of smaller size than human pathogens and may 
pass through the filters. Coagulants have to be monitored 
and optimized by using jar tests in the event of AB, when 

Fig. 18(c). 200 m3/d ML/d Barcelona SWRO Plant using both pressure and gravity GMF preceded by DAF [13].



H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–3832

applied. Filter clogging can occur in case of poor coagulant 
dosing and insufficient flocculent time.

5.3.2. Low pressure membrane filtration: MF/UF

Low-pressure micro-porous microfiltration (MF) and 
ultrafiltration (UF) membranes can be used for feed SW 
filtration, in place of, or with GMF. The MF and UF can 
be pressure-driven or vacuum-(submerged-)driven, as 
shown in Figs. 19(a) and 19(b), respectively. The pore size 
is 0.1–0.4 µm for MF, and 0.001–0.02 µm for UF mem-
branes. The filtration membranes can be an organic type of 
hollow fiber and plate configuration or a ceramic type of 
tube or plate configurations. Fig. 15 shows components 
of the 136,368 m3/d Shuwaikh (Kuwait) SWRO plant. 
Particulate, colloidal and some organic foulants contained 
in shallow SW are successfully removed by using pressur-
ized (Norit) UF of 60–77 L/m2/h hydraulic loading in the 

pretreatment [10]. In addition, MF membranes are used for 
feed SW pre-treatment in Oman 20,000 m3/d SWRO plant, 
Fig. 20(a). In this plant, feed SW is taken from shallow lagoon 
open intake of 4 m depth and is screened, continuously 
chlorinated before reaching pumping station and directly 
supplied to MF membranes filtration system, then directed 
to the RO units without a break tank. This MF system uses 
Pall Microza UNA-620A, Fig. 20(b), high crystalline crys-
talline polyvinylidene difluoride (PVDF) membranes, with 
less than 0.1 µm pore sizes, and outside–inside filtration 
mode. This system was challenged in September 2013 by an 
AB event, resulting in SW of very high levels of SDI15 > 35, 
and high AB values > 5.8 million cells/L [10]. Consequently, 
the self-cleaning strainers were partially clogged, a high 
trans-membrane pressure (TMP) was required due to unex-
pected SW conditions, and biological fouling on the down-
stream SWRO units was found due to the high level of DOC 
that was not removed by the MF pretreatment.

The advantages of using MF and UF, compared with 
GMF, are the lower footprint, constant high effluent quality 
(lower SDI), see Fig. 21, higher retention of large MW organ-
ics and lower overall chemical consumption. MF and UF are 
more effective in removing particulate and colloidal matter 
from SW than GMF [26].

The UF and MF, when compared with GMF, are also 
superior in microbial removal, give less residuals to handle 
and are easier to operate. The UF and MF give the SWRO 
membrane longer life and the potential to operate at higher 
flux. Thus, less SWRO membranes needed with less replace-
ment and lower cleaning costs. The UF is more reliable in 
producing low fouling potential SWRO feed SW, even during 
an AB event.

Fig. 22(a) shows the 300,000 m3/d SWRO Perth II plant 
using Siemens pressurized UF membranes (Memcor CP 960) 
treating shallow open water, using out-in flow type, 2 trains × 
(4 + 1) units with 912 elements per unit, nominal pore size of 
0.04 µm, flux (average/peak) = 52/65 Lmh, and with no chem-
ical addition [13]. Fig. 22(b) shows a schematic diagram of 
submerged vacuum UF system, and Fig. 22(c) shows vacu-
um-driven UF system manufactured by GE Zenon system. 
The largest SWRO plant using vacuum-driven pre-treatment 
is the 300,000 m3/d Adelaide, Australia, which has 2 × 14 
cells × 900 units/cell, nominal pore size = 0.04 µm, flux (aver-
age/maximum) = 52/65 L/m2/h, and no chemical addition.

The UF is increasingly used as substitution for GMF in 
many large SWRO pretreatment plants in the last decade. 
Examples of plants with this type of membrane filtration are 
given in Table 7 [10].

The main performance parameters of the UF filtration 
process are as follows:

• Membrane flux: volume of treated water per unit mem-
brane area in liters/h per square meters (L/m2.h);

• TMP: difference between the feed pressure and the fil-
trate pressure across the membrane in bar; and

• Membrane permeability: the membrane flux divided by 
the TMP difference (L/m2.h.bar).

Typical fluxes of water in pressurized UF units range 
40–80 L/m2/h, while typical TMP in UF SW pretreatment 
ranges 0.2-1.0 bar. The pressurized UF can have TMP 

Fig. 19(a). Module of the UF pretreatment system at the Southern 
Seawater Desalination Plant in Perth, Australia [10].

Fig. 19(b). Vacuum-driven UF system [13].



33H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–38

exceeding the 1.0 bar, and most of them operate at 2.5 bar. 
The vacuum-driven (submerged) UF have TMP less than 1 
bar (typically 0.7 bar) because of the potential collapse the 
membrane fibers by for excessive vacuum.

The UF membrane filtration process is followed by 
periodic backwashing, cleaning, and testing. Backwashing 
is to be done periodically to remove solids filtered out of 
the source water accumulated on the feed side of the mem-
brane surface, and by using filtered water or concentrate. 
Backwashing can be started when the TMP reach a certain 
value indicating low flux or low quality filtrate. Air–water 
backwash is applied in sequence and is mainly intended to 
remove particulates from the UF without using cleaning 
chemicals. Over time, organic deposits and biofilms are 
accumulated on the UF membranes, such that chemically 
enhanced backwash (CEB) becomes necessary. In CEB, the 
membranes are soaked in chlorine and sometimes other 

cleaning chemicals (acids, alkalines, or sodium bisulfite) 
for several minutes and then backwashed. When the TMP 
increases to a certain pre-set limit, that means that back-
washing did not remove all foulants, so the UF module 
is taken offline and cleaned with combination of low-pH 
solution of citric or sulfuric acid followed by a high-pH 
solution of sodium hydroxide and sodium hypochlo-
rite to reduce the TMP to a reasonable level. This clean-
ing is done every 1 to 3 months. The cleaning chemicals 
are re-circulated through the membranes for a period of 
8–24 h, and then the membranes are flushed and returned 
to normal operation.

Fouling of MF/UF membranes occurs in SWRO pretreat-
ment systems, particularly due to the increase of NOM pres-
ent in SW during AB. Algae cells release EOM, resulting in 

Fig. 20(a). Simplified PFD of Majis 20MLD plant [38].

Fig. 20(b). Microza hollow fiber UNA modules [38].
Fig. 21. The effluent SDI of membrane pretreatment compared 
with GMF along months. Adapted from [13].



H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–3834

significant increases in fouling rate and indicating the need 
for additional membrane cleaning. As some fractions of algae 
EOM are much smaller than typical UF membrane pore sizes, 
the potential of organic transmission onto downstream pro-
cesses is also a serious concern. Adding coagulation and 
DAF prior to UF or MF are very effective to minimize fouling 
during AB [39, 40].

Resosudarmo et al. [40] indicated significant better foul-
ing performance by adding coagulation or DAF prior to UF 
compared with standalone UF. They experimented with SW 
with addition of 25,000 cells/mL Tetraselmis algae. The results 
shown in Fig. 23 indicate significant lower TMP at the end of 
10-h filtration after the addition of coagulant. When DAF was 
added prior to UF, membrane fouling during this period was 
negligible; TMP increased by less than 2 kPa over 10 h [40]. Fig. 22(a). Perth II – Memcor pressurized pretreatment system [13].

Fig. 22(b). Schematic diagram of submerged UF system [13].

Fig. 22(c). The GE Zenon CP960 vacuum UF system [13].



35H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–38

Cell count analysis of DAF permeate showed that 90% of 
algae cells were removed prior to UF, and no algae was pres-
ent in the membrane permeate.

The rejection rate of organics in the algae feed solution 
was significantly higher with the use of coagulation and 
DAF, when compared with stand-alone UF as shown in 
Fig. 24. The stand-alone UF was able to remove only 40% of 
biopolymers, and 20%–30% of smaller organics consisting of 
humic substances, building blocks and low MW acids. This 
was expected with the large membrane pore size (0.04 µm). 
When coagulation and DAF are added, significant improve-
ments occurred as shown in the Fig. 24.

Unbroken algal cells are effectively (100%) removed 
by either the MF and/or UF membranes (absolute barrier 
to these cells); however, portions of broken cells may pass 
through the membranes [41–43]. Minimal breakage of algal 
cells has been reported due to the pressure applied to the UF 
influent, and even less for dinoflagellate cells (more common 
in seawater) that have armored siliceous cells (Theca plates of 
armored dinoflagellates are cellulose based, while diatoms 
have silicate cell coverings).

Villacorte [44] and Villacorte et al. [45] analyzed the 
removal of algae cells using UF, and showed that AOM can 
cause severe organic fouling of the UF, leading to higher 
rate of backwash. The TEP component of AOM can also 

increase the irreversible component of fouling, leading to 
a shortening of membrane lifetime. Pre-coagulation can 
shorten the time between backwashes for UF. They con-
cluded that coagulant overdosing causes fouling down-
stream in the RO process, particularly if the UF has many 
broken fibers or rolled seals.

Guastalli et al. [33] compared the performance of DAF 
preceding GMF or UF, and operating in parallel as shown 
in Fig. 14, in terms of particles and dissolved OM removal. 
They concluded that both processes have high elimination 
of particulate and microbial contaminants. Both treatments 
have effluent of low turbidity (<0.1 NTU and SDI15 < 2). UF 
achieved 100% algae removal, while GMF achieved almost 
60% algae cells removal.

Dixon et al. [25] summarized the fate of algae species 
from their entrance to the SWRO plant to the final prod-
uct as shown in Fig. 25. They indicated that chlorination 
can lyse algae and produce AOM, causing fouling to the 
filtration and membranes; DAF removes more than 90% 
of cellular biomass and reduce fouling; GMF removes fur-
ther 90% cells; UF removes almost 100% of all algae cells; 
and any extra cellular toxins will be removed by the RO 
membranes.

Fig. 23. Effect of inline coagulation and DAF on virgin UF mem-
brane fouling [40].

Fig. 24. Rejection performance of virgin UF membranes [40].

Table 7 
Examples of SWRO pretreatment systems using membranes filtration

Capacity, m3/d Location Intake type UF type Flux, L/m2.h
350,000 Shuwaikh, Kuwait Shallow SW open intake source Pressurized 60–77
300,000 Adelaide, Australia Deep SW open intake source Vacuum
300,000 Perth, Australia Shallow SW open intake source Pressurized 40–50
232,000 Qingdao, China SW open intake source Pressurized
96,000 Palm Jumeirah, UAE SW open intake source Pressurized 60–80

150,000 Beckton, UK Saline river open intake source Pressurized
96,000 Fukuoka, Japan SW from subsurface intake Pressurized
90,000 Kindasa, SA Near-shore open intake and preceded by GMF Pressurized 80–100
36,000 Yuhuan, China Open intake Vacuum



H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–3836

6. Conclusion

Feed SW pretreatment for thermal desalination plants 
is simple and consists of screening and chemical addition to 
avoid scaling, when compared with the complex pretreatment 
of SWRO desalination systems. The main function of SWRO 
pretreatment is to avoid membranes fouling (inorganic/
organic, colloidal and biological fouling). It is required to 
remove over 99% of all suspended solids in SW and to reduce 
the content of the much finer silt particles by several orders 
of magnitude. Achieving such important objectives requires 
using proper subsurface intakes and the best pretreatment 
processes. These processes include chlorination, fine screen-
ing, coagulation, flocculation, sedimentation, conventional or 
low-pressure membrane filtration, de-chlorination, and car-
tridge filters. Since most of the GCC countries including Qatar 
have begun to deploy SWRO desalination plants, it has become 
necessary to optimize the pretreatment system, which is very 
site-specific, to deal with the harsh conditions of the feed SW 
from the gulf. Such urgent pretreatment technologies are key 
elements for SWRO desalination, especially in the countries of 
shallow shore water, high salinity (45,000 in the east and up 
to 57,000 mg/L), coupled with high summer temperatures (up 
to 50°C) and a high potential to have AB incidents. This paper 
illustrates several processes used for SWRO pretreatment and 
the need for pilot test rigs to optimize these processes in view 
of increasing occurrence of ABs in the recent years.

Acknowledgment

This work is part of Qatar Environment and Energy 
Research Institute (QEERI) project 4003, and QEERI support 
is fully appreciated. Special thanks to Dr. Anne Dare and 
Dr. Larry Pederson for their continuous efforts in improving 
the quality and language of the manuscript.

List of abbreviations

AB — Algal bloom
AOC — Assimilable organic carbon
AOM — Algal organic matter
BW — Brackish water
CA — Cellulose acetate
CEB — Chemically-enhanced backwash
DAF — Dissolved air flotation
DOC — Dissolved organic carbon
EC — Electrical conductivity
EOM — Extracellular organic matter
EPS — Extracellular polymeric substances
FA — Fulvic acid
GAC — Granular activated carbon
GCC — Gulf Cooperation Council
GMF — Granular multimedia filter
HA — Humic acid
HAB — Harmful algae blooms
IOM — Intracellular organic matter
LC-OCD —  Liquid chromatography-organic carbon 

detection
MF — Micro filtration
MW — Molecular weight
NF — Nanofiltration
NOC — Natural organic carbon
NTU — Nephelometric Turbidity Unit
OM — Organic matter
PA — Polyamide
POC — Particulate organic carbon
ppm — part per million
PVDF — Polyvinylidene difluoride
RLCA — Reaction-limited colloid aggregation
RO — Reverse osmosis
S — Salinity

Fig. 25. A summary of cellular biomass, AOM toxin removal through typical SWRO plant [25].



37H.K. Abdulrahim et al. / Desalination and Water Treatment 60 (2017) 11–38

SDI — Silt density index
SUVA — Specific UV absorbance
SW — Seawater
SWRO — Sea water reverse osmosis
TDS — Total dissolved solids
TEP — Transparent exopolymer particles
THM — Trihalomethane
TOC — Total organic carbon
TSS — Total suspended solids
TTHM — Total tri halo methane
UF — Ultrafiltration
UV — Ultraviolet
WHO — World Health Organization

References
[1] M.A. Darwish, H.K. Abdulrahim, A.S. Hassan, B. Shomar, 

Reverse osmosis desalination system and algal blooms. 
Part I: Harmful algal blooms (HABs) species and 
toxicity, Desalin. Water Treat., 57/54 (2016) 25859–25880. 
doi: 10.1080/19443994.2016.1159618.

[2] M.A. Darwish, H.K. Abdulrahim, A.S. Hassan, B. Shomar, 
Reverse osmosis desalination system and algal blooms. Part 
II: seawater intake technologies, Desalin. Water Treat., 57/54  
(2016) 25881–25917. doi: 10.1080/19443994.2016.1159619.

[3] J.F. Anthoni, The chemical composition of seawater (2006), 
http://www.seafriends.org.nz/oceano/seawater.htm

[4] R. Y. Ning, Reverse osmosis process chemistry relevant to the 
Gulf, Desalination, 123 (1999), 157–164.

[5] S.G. Rodriguez, Particulate and organic matter fouling of SWRO 
systems: characterization, modelling and applications, PhD the-
sis, Delft University of Technology, Delft, The Netherlands (2011).

[6] M. Berry, Novel sustainable concepts in process design and 
assessment of seawater reverse osmosis pre-treatment, PhD 
thesis, Technical University of Berlin (2013).

[7] S. Huang, Investigation of seawater desalination reverse osmo-
sis membrane biofouling, PhD thesis, University of California, 
Irvine (2012).

[8] C.Y. Tang, T.H. Chong, A.G. Fane, Colloidal interactions and 
fouling of NF and RO membranes: a review, Adv. Colloid Inter-
face Sci., 164 (2011) 126–143.

[9] L.A. Weinrich, The impact of assimilable organic carbon on 
biological fouling of reverse osmosis membranes in seawater 
desalination, PhD thesis, Drexel University (2015).

[10] N. Voutchkov, Desalination engineering, planning 
and design, The McGraw-Hill Companies, Inc., (2013), 
ISBN: 978-0-07-177716-2.

[11] K. Gaid, A large review of the pretreatment, Expanding Issues in 
Desalination, ISBN: 978-953-307-624-9, InTech (2011), http://
www.intechopen.com/books/expanding-issues-in-desalina-
tion/a-large-review-of-the-pre-treatment.

[12] E. Bar-Zeev, N. Belkin, B. Liberman, T. Berman, I. Berman-Frank, 
Rapid sand filtration pretreatment for SWRO: microbial mat-
uration dynamics and filtration efficiency of organic matter, 
Desalination, 286 (2012) 120–130.

[13] N. Voutchkov, V. Lazarova, Overview of desalination and 
water reuse technologies, international training course, Water 
Globe Consulting, 26-28 May (2013), Doha, Qatar.

[14] L. Weinrich, C.N. Haas, M.W. Le Chevallier, Recent advances 
in measuring and modeling reverse osmosis membrane fouling 
in seawater desalination: a review, J. Water Reuse Desal., IWA 
Publishing, (2013), doi: 10.2166/wrd.2013.056.

[15] N. Voutchkov, Considerations for selection of seawater filtra-
tion pretreatment system, Desalination, 261 (2010), 354–364.

[16] E. Bar-Zeev, I. Berman-Frank, O. Girshevitz, T. Berman, Revised 
paradigm of aquatic biofilm formation facilitated by microgel 
transparent exopolymer particles, Proceedings of the National 
Academy of Sciences, 109 (2012) 9119–9124.

[17] L.O. Villacorte, Algal blooms and membrane based desalination 
technology, PhD thesis, Delft University of Technology and of 
the Academic Board of the UNESCO-IHE, (2014).

[18] D. Kim, G.L. Amy, T. Karanfil, Disinfection by-product for-
mation during seawater desalination: a review, Water Res., 81 
(2015) 343–355.

[19] K.K. Satpathy, A.K. Mohanty, G. Sahu, S. Biswas, 